
1

2

15

19

19
22

23

22
23

27

6

22
10

11
12

9
22

23

25

18

17

16

21
28

4

3

26

5

5

20

21

8

24

7

14
13

Part list

Item Part number Description Q.ty

1 SERB_S#V1FX0420_H1 OIL TANK  610x720x0420_VL160 [V1][G] [X MD250SD] 1

2 121.923.01524 TIP. VLV. MOD. 150-3/4"- CE V.Diff. - Tar.190 bar - [Cartridge][-50°] 1

3 093.006.00017 QUILL SHAFT FOR G. BOX ZF 16S151 1

4 010.040.00171 PTO 1 AXLE x ZF GEAR BOX 1

5 154.003.04347 MOUNT. KIT x PTO 1 AXLE 1

6 100.001.71094BI PNEUMATIC CAB CONTROL TIP/LOW+PTO 1

7 TN#CS HOSE CONNECTION 3/4" BSPOT - 3/4" BSPOT + NUT 1

8 TR2#E3000ZA LP HOSE 3/4" BSP - L = 3.000 mm - 00° / 00° 1

9 INNS#AE QUICK R. COUPLING M.3/4" - ANV 1

10 INNS#AF QUICK R. COUPLING F.3/4" - ANV 1

11 CPRINNS#HA PLASTIC CAP 3/4" BSP MALE [X.Q.C.ANV] 1

12 CPRINNS#HF PLASTIC CAP 3/4" BSP FEMALE [X.Q.C.ANV] 1

13 ROB#G DOWTY WASHER 1"1/4 BSP 1

14 NPL#AEXAE STRAIGHT ADAPTER - 1"1/4 BSPOT - 1"1/4 BSPOT 1

15 SRC#BE-BE VALVULA DE REGISTRO - 1"1/4 BSPIT - 1"1/4 BSPIT 1

16 MOUNTING PLATE SP4 1

17 COVER PLATE DP4 1

18 MOUNT KIT 430PP 2

19 155.100.00485 ELBOW ADAPTER 1"1/4 BSPOT / Ø45 mm + NUT 2

20 TR4T#AE SUCTION HOSE R4 - I.D. 45 mm - L = 2.000 mm 1

21 TR2#E1500ZB LP HOSE 3/4" BSP - L = 1.500 mm - 00° / 90° 2

22 ROB#E DOWTY WASHER 3/4" BSP 4

23 NPL#ACXAC STRAIGHT ADAPTER - 3/4" BSPOT - 3/4" BSPOT 3

24 NPL#ADXAC STRAIGHT ADAPTER - 1" BSPOT - 3/4" BSPOT 1

25 ROB#F DOWTY WASHER 1" BSP 1

26 KFDVT#002 TIP. VLV. MOUNTING KIT FOR MOD.150 TO PLATE COD.: 
FLG_100-68-12 1

27 TRN#BE AIR TUBE Ø6 x 4 - L = 35 mt. 1

28 108.016.00816 PISTON PUMP BENT AXIS MD 080 ISO LEFT 1

 
:  - - -
:  Kit for ILARAUTO T.160

Description
Part N.

BINOTTO SRL
Via Divisione Julia 7/b
36031 Dueville (VICENZA) - ITALY
Tel +39 0444 593290 - Fax +39 0444 593357
www.binotto.com - info@binotto.com
P. IVA IT01468100241


	Foglio1
	Vista del disegno1


